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History of this test report
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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only -
3.2
§90.542 (a)(7) Effective Radiated Power Pass -
33 - Peak-to-Average Ratio Reporting only -
34 §2.1049 Occupied Bandwidth Reporting only -
35 §2.1053 Conducted Band Edge Measurement Pass -
§90.543 (e)(2)
3.6 §2.1051 Emission Mask Pass -
§90.210 (n)
3.7 §2.1053 Conducted Spurious Emission Pass -
§90.543 (e)(3)
38 §2.1055 Frequency Stability Pass )
§90.539 (e) Temperature & Voltage
§2.1053 Under limit
4.2 1890.543 (e)(3) Radiated Spurious Emission Pass 8.42 dB at
§90.543 (f) 1592.000 MHz

Reviewed by: Wii Chang

Report Producer: Yimin Ho
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Report No. : FG801133D

1 General Description
1.1 Product Feature of Equipment Under Test

GSM/WCDMAVJLTE, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, FM Receiver, and GNSS.

Product Specification subjective to this standard

Sample 1 EUT with PCB 1 and Battery 1

Sample 2 EUT with PCB 2 and Battery 2

WWAN: PIFA Antenna

WLAN: Monopole Antenna
Antenna Type Bluetooth: Monopole Antenna
GPS/Glonass: PIFA Antenna
FM: using earphone as antenna

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Site

Test Site SPORTON INTERNATIONAL INC.

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.
THO5-HY

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC.

Taoyuan City, Taiwan (R.O.C.)
TEL: +886-3-327-0868
FAX: +886-3-327-0855

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,

Sporton Site No.

Test Site No.

03CH13-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No. TW1190 and TW0007
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1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ 47 CFR Part 2, Part 90(R)

+ ANSI / TIA-603-E

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

¢+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.
For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Z plane

for Sample 1 and Y plane for Sample 2) were recorded in this report.

Conducted Band Bandwidth (MHz) Modulation RB # Test Channel
Test Cases 14 3 5 10 15 20 | QPSK | 16QAM | 64QAM | 1 |Half|Full| L M| H
Max. Output
14 o = \' \' = = \' \' \' \' \' \'% \' \' \'
Power
Peak-to-Average
. 14 o o \' o o \' \' \' \' \' \' \' \'
Ratio
26dB and 99%
. 14 - - \' \' - - \' \' \' \'% \' \' \'
Bandwidth
Conducted
14 o o \' \' o o \' \' \' \' \' \' \'
Band Edge
Emission Mask 14 = = \Y \Y = = \Y \Y \Y \Y Vv \" \" \"
Conducted
Spurious 14 = = Vv Vv = = \Y \" \" \Y Vv Vv Vv
Emission
Frequency
» 14 = = \' = = \' \' \' \' \'
Stability
E.R.P 14 = = \' \' = = \' \' \' \' \' \' \'
Radiated
Spurious 14 Worst Case \Y \Y Vv
Emission
The mark “v “ means that this configuration is chosen for testing
The mark “-“ means that this bandwidth is not supported.

Remark The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission
test under different RB size/offset and modulations in exploratory test. Subsequently, only the worst case
emissions are reported.

4. All the radiated test cases were performed with Adapter 1.
TEL : 886-3-327-3456 Page Number 1 70f22
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2.2 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone

Source Motebook

Cradie Earphone ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration and system

Item |Equipment Trade Name Model No. |FCCID |Data Cable |Power Cord
1. |LTE Base Station |Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. |Earphone zyia N/A N/A N/A N/A

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.5 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.5+10=14.5 (dB)

TEL : 886-3-327-3456 Page Number 1 80f 22
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 14 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 23330 -
10
Frequency - 793 -
. Channel 23305 23330 23355
Frequency 790.5 793 795.5
TEL : 886-3-327-3456 Page Number 1 9o0f22
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge, Emission
Mask, and Conducted Spurious Emission

I

Power Divider
System Simulator - o) \

EUT

i

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power Measurement and ERP

3.2.1Description of the Conducted Output Power Measurement and ERP
Measurement

A base station simulator was used to establish communication with the EUT. Its parameters were set to
transmit the maximum power on the EUT. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 3 Watts for LTE Band 14.

According to KDB 412172 D01 Power Approach,

EIRP = P; + Gt — L¢, ERP = EIRP -2.15, where

P = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1.  The transmitter output port was connected to base station.

2.  Set EUT at maximum power through base station.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4.

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 1 11 of 22
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3.3 Peak-to-Average Ratio
3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 5.7.1
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 4.2

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated OBW,
and the VBW shall be at least 3 times the RBW.

4. Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed as
close as possible to this value. The OBW is the positive frequency difference between the two
markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge Measurement

3.5.1Description of Conducted Band Edge Measurement

90.543(e)
(1) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 76 + 10 log

(P) dB in a 6.25 kHz band segment, for base and fixed stations.

(2) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 65 + 10 log

(P) dB in a 6.25 kHz band segment, for mobile and portable stations.

(3) On any frequency between 775-788 MHz, above 805 MHz, and below 758 MHz, by at least 43 +

10 log (P) dB.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.0.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The band edges of low and high channels for the highest RF powers were measured.
3. Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
4. Beyond the 1 MHz band from the band edge, RBW=1MHz was used.
5. Set spectrum analyzer with RMS detector.
6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
TEL : 886-3-327-3456 Page Number : 14 of 22
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3.6 Emission Mask
3.6.1Description of Emissions Mask Measurement

Transmitters designed must meet the emission mask comply with the emission mask provisions of FCC

Part 90.210(n).

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.0.
1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The power of the modulated signal was measured on a spectrum analyzer using an RMS and 10
second sweep time in order to maximize the level.
3. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30MHz up to a frequency

including its 10™ harmonic.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.0.

1. The EUT was connected to spectrum analyzer and base station via power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4. The conducted spurious emission for the whole frequency range was taken.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
TEL : 886-3-327-3456 Page Number : 16 of 22
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3.8 Frequency Stability Measurement
3.8.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was

recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 20+5° C and connected with the base station.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated test from 30MHz to 1GHz

RX Antenna
Ant. feed i
point |
1 ’ I
id m —_—
|
|
EUT ! 1-4m
"f" ] |
i
1
1

Metal Full Soldered Ground Plane

»
el
Spectrum Analyzer / Recei
System Simulator P hyz ceiver
For radiated test above 1GHz
RX Antenna

L]0

Spectrum Analyzer / Receiver

System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.
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4.2 Radiated Spurious Emission Measurement

4.2.1Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For operations in the 758-775 MHz and 788-805 MHz bands, all emissions including harmonics in the
band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically radiated power (EIRP)

for wideband signals, and -80 dBW EIRP for discrete emissions of less than 700 Hz bandwidth. For the

purpose of equipment authorization, a transmitter shall be tested with an antenna that is representative

of the type that will be used with the equipment in normal operation.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03rO1 Section 5.8 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.
6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
8. Taking the record of output power at antenna port.
9. Repeat step 7 to step 8 for another polarization.
10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
11. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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5 List of Measuring Equipment

Instrument | Manufacturer Model No. Serial No. [Characteristics Cal:)b;fetion Test Date Due Date Remark
L pase Anritsu MT8820C | 6201432821 /\E(S:“Sﬁ:/fTSE Oct. 14, 2018 (ﬁﬁﬁl’,zfc,lfg Oct. 13, 2019 E:T‘)'_r"gg_ﬁg
iﬂi‘fyz“e'? Ronde & FSV40 101397 | 10Hz-40GHz |Nov.07, 2017 | 0% 2 28| Nov. 06, 2018 E:T"Sg;_ﬁfg
Teg]‘;izit’rre ESPEC SH-641 92013720 | -40°C~90°C |Aug. 29, 2018 (ﬁﬁﬁl’,zfc,lfg Aug. 28, 2019 (CTOSS;J_C}:?(‘;
F;rgv%g”:”;’l‘;s;'; GW lnstek | PSS-2005 EL890094 g.\é;%%\g Oct. 02, 2018 Sg\t/ g‘i” égig Oct. 01, 2019 E:T"Sgéﬁ??
1-18GHz 20dB
Coupler Warison oA #B 16-18GHz |Dec. 04,2017| 35 1 2 Dec. 03, 2018 aoﬁgg_ﬁi‘;
Coupler
Loop Antenna 232@2@ HFH2-22 100488 | 9 kHz~30 MHz | Nov. 23, 2017 %Ccti_2202’722001188~ Nov. 22, 2018 (o?ggiig?:\()
Amplifier MITEQ |TTA1840-35-HG| 1871923 13?&:5:}?12 | Jul. 16, 2018 %Cctilzzoz"zzoolfs“’ Jul. 15, 2019 (oggaifg?:\()
Amplifier SO”OrT:r'"t”S"“ 310N 187282 9KHz~1GHz |Dec. 21, 2016 %Ccti_22°2'722001188~ Dec. 20, 2018 (Oggﬂ;‘gf’:y)
. CBL Oct. 20, 2018~ Radiation
Bilog Antenna TESEQ 6111D&0080ON1| 40103&07 |30MHz to 1GHz|Jan. 10, 2018 Oct. 22” 2018 Jan. 09, 2019 (03CH13-HY)
DO1N-06
Hom Antenna | SCTWERZBE ] BBHA 120D | 9120D-1241 |1GHz ~ 18GHz | Jun. 29, 2018 %Ccti_2202’722001188~ Jun. 28, 2019 (Ogggifg?:Y)
Filter Wainwright Wongo%)Oggslss 3 SN1 16 I;:?I\?(Ia Fass Sep. 17, 2018 OOC;.2202,,22001188~ Sep. 16, 2019 (O3R ggifg?:\()
Filter Wainwright \é\ég}?ét%gé%%; SN2 3G High Pass |Sep. 17, 2018 000;.2202’,22001188~ Sep. 16, 2019 (OZF; gaifg?:Y)
Filter Wainwright %gﬁét%&%%g SN3 1.2 i';;”igh Jul. 05, 2018 %C;_2202'722001188~ Jul. 04, 2019 (o?ggifgjjv)
SH'ZnEt;':ngom SCHV&RZBE BBHA 9170 |BBHA9170251| 18GHz- 40GHz | Nov. 10, 2017 %C;.2202,122001188~ Nov. 09, 2018 (Ogggifg_c’:Y)
Preamplifier | Jet-Power |JPA0118-55-303 171028(1)20005 1GHz~18GHz | Apr. 16, 2018 %Cctilzzoz;’zzoolfg Apr. 15, 2019 (oggaifgﬂv)
Preamplifier | Keysight 83017A MY53270147 |1GHz~26.5GHz | Feb. 02, 2018 %°;£_2202'722001188~ Feb. 01, 2019 (O?nggij‘gf’:w
iﬂiﬁ;rzue"; Keysight N9O10A MY55370526 | 10Hz~44GHz |Mar. 15, 2018 %C;_2202’722001188~ Mar. 14, 2019 (Oggﬂj‘gf’;w
AntennaMast | EMEC | AM-BS-4500-B N/A 1m~4m N/A Oocé£.2202,,22001188~ N/A (o§§ﬂif§?£Y)
Turn Table EMEC TT2000 N/A 0~360 Degree N/A C)Océ£.2202,,22001188~ N/A (oig:iig?:\()
G;i]gerr'stlor Anritsu MG3694C 163401 | 0.1Hz~40GHz |Jan. 15, 2018 %c;.2202,122001188~ Jan. 14, 2019 (o?ggiig?:\()
RFcaple | HUPRRE | SUSOELEX o0z0n126e | s0M-18G | dan. 22, 2018 (DOC(:£.2202,,22001188~ Jan. 21, 2019 (Ogg:ij‘g_c’:Y)
RFCable | HUPERY | SUCOFLEX 104| 335041/4 30M-18G | Jan. 22, 2018 C)Océ£.2202,,22001188~ Jan. 21, 2019 (oig:iig?:\()
RF Cable gﬂﬁﬁig SUCOFLEX 104| MY24961/4 | 30M~18GHz |Jan. 22, 2018 %2;_2202',22001185 Jan. 21, 2019 (o?ggiig?:\()
RF Cable EBE‘E‘EQ SUCOFLEX 102| MY2859/2 | 30M~40GHz |Mar. 14, 2018 %c;.2202,122001188~ Mar. 13, 2019 (o?ggiig?:\()
Software AUDIX  |E36.2009-8-24c| RK-001124 N/A N/A C)Océ£.2202,,22001188~ N/A (oig:iig?:\()
TEL : 886-3-327-3456 Page Number : 20 of 22
FAX : 886-3-328-4978 Issued Date : Jan. 21, 2019
Report Template No.: BU5-FGLTE9OR Version 2.1 Report Version 101




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133D

Instrument | Manufacturer Model No. Serial No. [Characteristics Cal:)b;fetion Test Date Due Date Remark
Loop Antenna Zg:ﬁv‘;‘i‘ HFH2-22 100488 | 9 kHz~30 MHz | Nov. 23, 2018 JJa;.].ogéyzg;f; Nov. 22, 2019 (ogggiig?gv)
BiogAntenna | TESEQ | . SBC [SHATNO300mkz to 16Hz | Oct. 13, 2018 J?;.Logé’zg;f; Oct. 12, 2019 (oiéﬂifg?ﬁn
Hor Antenna | S“TWARZBE | BBHA0120 D | 91200-1241 |1GHz - 18GHz | Jun. 29, 2018 le;.].ogé’zg;f; Jun. 28, 2019 (oiéﬂifg?ﬁn
SH'Z;::ngom SCHV&RZBE BBHAO170 |BBHA9170584| 18GHz- 40GHz | Nov. 20, 2018 JJa;.].ogéyzg;f; Nov. 19, 2019 (ogggiig?gv)

Amplifier [ SOMOMAANSIUN 310y 187282 | 9KHz~1GHz |Dec. 18, 2018 J?;.Logé’zggf; Dec. 17, 2019 (osgﬂifg?gv)
Preamplifier MITEQ AM&ZEO'_Ol%lF?ls 1590074 | 1GHz~18GHz |May 21, 2018 Jj;.]'ogéyzggf; May 20, 2019 (osgiifg?gv)
Preamplifier | Keysight 83017A MY53270147 |1GHz~26.5GHz | Feb. 02, 2018 Jj\;r.]_ogélzgéf; Feb. 01, 2019 (osggiig?gv)

Amplifier MITEQ  |TTA1840-35-HG| 1871923 13?&:%:}%'412 | Jul. 16, 2018 Jﬁgﬁ'ogéyzggf; Jul. 15, 2019 (osg:ifg?gv)

i?gl::/rzuer? Keysight N9010A MY55370526 | 10Hz~44GHz |Mar. 15, 2018 Jj‘;ﬁ?gé?ggf{ Mar. 14, 2019 (osggifg?:n
AntennaMast | EMEC | AM-BS-4500-B N/A 1m~4m N/A Jj‘;'r']_ogé,Z%EQN N/A (osgaiig?gv)

Turn Table EMEC TT2000 NA | o-3c0Degree | A [ TRZRT A (Osgiifgf’:n

RECable | aopien | SUSoart | oosorzeE | 30186 |Jan. 22,2018 "j‘;],;_ogé,zgéf; Jan. 21, 2019 (osggiig?:\()

RFCable | gooiR~ |SUCOFLEX104| 335041/4 30M-18G | Jan. 22, 2018 Jj‘;‘;}?&?ggf; Jan. 21, 2019 (osgaiig?:\()

RFCable | HUPRRY | SUCOFLEX 104| MY24961/4 | 30M~18GHz |Jan. 22, 2018 J?;}],Ogéyzggf; Jan. 21, 2019 (o?g:iigjjv)

RFCable | HPRRY |SUCOFLEX102| MY2850/2 | 30M~40GHz |Mar. 14,2018 Jj‘;,ogéyzggf; Mar. 13, 2019 (osgiifg?gv)

RF Cable ';LJE"EE; SUCOFLEX 102| MY4274/2 | 30M~40GHz |Mar. 14, 2018 Jj‘;,f&fggf; Mar. 13, 2019 (o?gaiigjjv)

Filter Microwave H3G018G1 SN477219 |3.0G High Pass|Nov. 02, 2018 le;r.].ogéyzggf; Nov. 01, 2019 (osgaiig?:\()
Filter Wainwright |WLKS1200-8SS|  SN3  [1.2G Low Pass | Nov. 02, 2018 Jj‘;,ogéyzggf; Nov. 01, 2019 (osgiifg?gv)

Software AUDIX  |E36.2009-8-24c| RK-001124 N/A N/A Jj‘;‘r']_ogélzggf; N/A (ogggifg?:\()
G;i]gerr'stlor Anritsu MG3694C 163401 | 0.1Hz~40GHz |Jan. 15, 2018 Jﬁgﬁ-ogé’zgéf; Jan. 14, 2019 (ogg:iig?:\()

TEL : 886-3-327-3456 Page Number : 21 0f 22

FAX : 886-3-328-4978 Issued Date : Jan. 21, 2019
Report Template No.: BU5-FGLTE9OR Version 2.1 Report Version 101




seanron as. FCC RADIO TEST REPORT Report No. : FG801133D
6 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of 307
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.48
Confidence of 95% (U = 2Uc(y)) ]
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 3.92
Confidence of 95% (U = 2Uc(y)) '
TEL : 886-3-327-3456 Page Number : 22 0f 22
FAX : 886-3-328-4978 Issued Date : Jan. 21, 2019
Report Template No.: BU5-FGLTE9OR Version 2.1 Report Version 101



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FG801133D

Appendix A. Test Results of Conducted Test

| Conducted Output Power(Average power) |

LTE Band 14 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 23.43
10 1 25 23.65
10 1 49 23.24
10 25 0 QPSK 22.45
10 25 12 22.47
10 25 25 22.42
10 50 0 22.48
10 1 0 22.01
10 1 25 22.00
10 1 49 22.00
10 25 0 16-QAM 21.58
10 25 12 21.63
10 25 25 21.61
10 50 0 21.51
10 1 0 21.20
10 1 25 21.23
10 1 49 21.39
10 25 0 64-QAM 20.63
10 25 12 20.46
10 25 25 20.49
10 50 0 20.57
5 1 0 23.78 23.45 23.27
5 1 12 23.81 23.59 23.53
5 1 24 23.53 23.28 23.17
5 12 0 QPSK 22.48 22.40 22.40
5 12 7 22.52 22.44 22.40
5 12 13 22.40 22.43 22.33
5 25 0 22.50 22.32 22.43
5 1 0 22.06 22.54 22.00
5 1 12 22.89 22.23 22.61
5 1 24 22.52 22.00 22.03
5 12 0 16-QAM 21.40 21.23 21.21
5 12 7 21.55 21.59 21.54
5 12 13 21.42 21.53 21.28
5 25 0 21.42 21.46 21.35
5 1 0 21.17 21.29 21.16
5 1 12 21.63 21.48 21.44
5 1 24 21.00 21.00 21.36
5 12 0 64-QAM 20.28 20.29 20.50
5 12 7 20.54 20.59 20.56
5 12 13 20.41 20.49 20.33
5 25 0 20.48 20.25 20.33

Al-1of 1



samonis. FCC RADIO TEST REPORT Report No. : FG801133D
LTE Band 14
Peak-to-Average Ratio
Mode LTE Band 14 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.32 4.75 5.28 5.71 PASS
Highest CH - - - -
Mode LTE Band 14 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 6.52 6.41 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A2-10f 33
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG801133D

Middle Channel/ 1RB

LTE Band 14 / 10MHz / QPSK

=) =)
v |'v
Ref Level 30.00 dém _ Offset 10,70 d& Ref Level 30.00 dém _ Offset 10.70 dé
lo_att 3 AQT 2ms @ RBW 10 MHz o att 30de AQT 2ms @ RBW 10 MHz
0152 view [@15a view
0.1 o
5
00 . 00
1 - \
I X \
E N \ N
5 1 \
1E \ 1€ ;
t
X
\
1
1E. I Y 1E: ‘ﬂ <
Er 793.0 MHz 3 Mean Pyr + 20.00 dB CF 793.0 MHz i Mean Pwr + 20.00 dB.
y i Function Samples: 130000 | y Ci i ion Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.019% | Mean | Peak | crest | 10% | 1% | _©.a9% | 0.01% |
Trace 1 [ 21.56 dbm  25.90 dBm 4.33 dB 3.04 d8 4.20 dB 4.32 dB 4.35 0B Trace 1 [ 22.00 dm  27.24 dbm 5.25 dB 2.64 dB 4.23 dB 4.75 dB 5.10 dB
— —_
L JL J avrsneni® L JL J [ ERRR )
Date: 24.0CT.2018 18:59:29 Date: 24.0CT.2018 18:59.:39
&3 St =
Ref Level 30.00 dém _ Offset 10,70 d& Ref Level 30.00 dém _ Offset 10.70 di
o att 3 AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
0152 view @152 view
0.0 0.0 A
- \
3 \ g
3 5 \
) \
1E- 1E
1
\
1E. P 1E: N
‘ : ‘ ‘
\
1
Er 793.0 MHz 3 Mean Py + 20.00 dB CF 793.0 MHz i Mean Pwr + 20.00 dB.
y i Function Samples: 130000 | y Ci istribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.1% | 0.01% | Mean | Peak | crest | 10% | 1% | _B8.19% | 0.01% |
Trace 1 20.33 dém 25.63 dBm 5.30 d8 3.36 d8 5.13 d8 5.28 d8 5.30 d8 Trace 1 20,94 dBm 27.13 dém 6.18 d8 3.19 d8 5.01 d8 5.71 d8 6.00 d8
—_—
L ) 6 J o ee L U J QR we
Date: 24.0CT.2018 18:59:09 Date: 24.0CT.2018 18:59:19
rum - -
Ref Level 30.00 gém _ Offset 10,70 d& Ref Level 30.00 dém _ Offset 10.70 d&
Jo_att 3 AQT 2ms @ RBW 10 MHz o _att 20d8_AQT 2ms @ RBW 10 MHz
0152 view (@155 view
0.1
N 0.0 <
Yo N %
1E- ‘ 1€ :
{ \
1\ \
1E ) 1E: T iy
‘ {
{ \ \
1
pp 793.0 MHz 3 Mean Pyr + 20.00 dB °F 793.0 MHz i Mean Pyer + 20.00 dB.
y ive Distribution Function Samples: 130000 C| y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.1% | 0.01% | Mean | Peak | crest | 10% | 1% | _B.1% | ©0.01%
Trace 1 [ 19.32 dem 25,98 dBm 6.66 08 3.48 dB 6.06 08 6.52 d8 6.64 0B Trace 1 [ 20.02 dBm _27.40 dbm 7.37 d8 3.28 d8 5.36 dB 6.41 d8 5.99 08
|
L ) 6 J W ve L U J QRN we
Date: 24.0CT.2018 19:2216 Date: 24.0CT.2018 19:2226
TEL : 886-3-327-3456 Page Number

1 A2-2 of 33



ssamonias. FCC RADIO TEST REPORT Report No. : FG801133D

26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.79 4.89 - - - - - -
Middle CH - - - - 4.90 4.96 9.79 9.69 - - - -
Highest CH - - - - 4.93 4.94 - - - - - -
Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.92 - - - - - - -
Middle CH - - - - 4.94 - 9.85 - - - - -
Highest CH - - - - 4.82 - - - - - - -
TEL : 886-3-327-3456 Page Number : A2-30f 33
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG801133D

LTE Band 14

Lowest Channel / 5MHz / 16QAM

Lowest Channel / 5MHz / QPSK

Date: 24.0CT.2018 18:27.46

Date: 24.0CT.2018 18:27.34

pectrum -
Ref Level 30.00 dBm  Offset 10.70 dB w RBW 100 kHz Ref Level 20.00 cBm  Offset 10.70 dB e RBW 100 kHz
o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 15 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O [erPrmax
M1[1] 15.87 dbm| Mi[1] 15.11 dBm)|
¢ 791.42900 MHz| 790.96000 MHz|
& B 26.00 dBj & ndB 26.00 dB|
i il , \/‘*“—wi‘i‘?»-/ SN 4.785000000 MHz2| ol A LNAAP NN AR A AN, 4.885000000 MHZ|
] Qfactor 165.4) { Q factor A 161.9)
od J od J |
-10 - -10
] !
P i\ A% A\
-20 dBN—rt— - 20 g -
u°¥ \/ v =4 AT
-30 -30
-40 -40
-50 -50
-60 di -60
GF 790.5 MHz 1001 pts Span 10.0 MHz CF 790.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML 1 791.420 MHz 15.87 dem nd8 down 4,785 MHz ML i 790.96 MHz 15.11 dém nd8 down 4.885 MHz
TL 1 788.112 MHz -10.45 dBm nds 26.00 dB TL 1 788.052 MHz -10.79 d8m nds 26.00 d8
T2 1 792.898 MHz 9,72 dém Q factor 165.4 T2 1 792.938 MHz -10.46 dém Q factor 161.9
( )i ] T o8 ( ) )

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Date: 24.0CT.2018 18:37.18

Date: 24.0CT.2018 18:37.29

™ o
v v
Ref Level 30.00 dém Offset 10.70 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.70 dB & RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 19 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 16.04 dBm| Mi[1] 15.15 dBm)|
i1 791.41200 MHz| 793.13000 MHz|
& 26.00 dB} & ndB 26.00 dB|
o A 4.895000000 MHz| 104 N AT ,d\/’\,\.v\, 4.955000000 MHzZ|
Qfactor 161.7 T Q factor \ 160.1
o d 0 |
/
i
-10 3 -10 ',)
]
4 \ \
- =~
20 dgmr2 oA T P R X
5 WA e o A
30 30 -
-40 df -40
50 -50
-60 di -60
CF 793.0 MHz 1001 pts SEBH 10.0 MHz CF 793.0 MHz 1001 E(s Sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 791.412 MHz 16.04 d8m ndB down 4,895 MH2 1 793.13 MHz 15.15 dém ndé down 4,955 MH2
T1 Y 790.562 MHz -10.46 dBm nds 26.00 d8 T1 1 790.522 MHz -10.95 dBm nds 26.00 d8
T2 1 795.458 MHz -10.26 dém Q factor 161.7 T2 1 795.478 MHz -10.57 dém Q factor 160.1
)i TIIIID o8 )i
L J L L J

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 24.0CT.2018 18:38.38

Date: 24.0CT.2018 18:38.26

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10.70 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 10.70 di w RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 15.85 dbm| [ETEY] 14.70 dBm
793.92200 MHz| 795.24000 MHz|
& ndg 26.00 dB| #o k% nd8 26.00 dB)|
e AN N 925000000 MH2 pranm VAN B A, 4.935000000 MHz|
10d - 104 J Ny
] Q factor 161.2 Qfactor 161.1
od / 0
=
-10d ¥ -10 df L&
i ] \
= - -20 di —
¥ Y. A AV
-30
-40 di -40 d
-50 di 50 d
60 -60
GF 795.5 MHz 1001 pts Span 10.0 MHz CF 795.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 793.922 MHz 15.85 dBm ndB _down 4.925 MHz ML 1 795.24 MHz 14.70 dBm ndé down 4.935 MHz
T1 1 793.062 MHz -10.14 d8m nds 26.00 d8 T1 1 793.022 MHz -11.23 d8m nd8 26.00 d8
T2 1 797.988 MHz -10.30 dBm Q factor 161.2 T2 1 797.958 MHz -11.38 dém Q factor 161.1
) I e )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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(= (=
Ref Level 30.00 dBm  Offset 10,70 di w RBW 300 kHz Ref Level 20.00 GBm  Offset 10.70 di e RBW 300 kHz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
M1l 7.20 dBm| miti] 16.84 dBm|
W 791.5410 MHz| g M 791.6210 MHz|
. | T ~RAB 26.00 d8| &0 = 26.00 d8|
i P i i Adedindie N 9.790000000 MHz i AN \ 3 9.690000000 MHZ
f Q factor \ 80.9) { Q factor \ 81.7)
[ \ \
od ) od
‘f .
¥ ¥
10 -10
\
\
2 el | BT
Y oA VA ~ A~
eV Va N
-30 -30
-40 -40
-50 -50
60 -60
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value ] Y-value |__Function | Function Result
M1 1 791.541 MHz 17.20 dBm nd8 down 9.79 MHZ ML 1 791.621 MHz 16.84 dBm ndé down 9.69 MHz
TL 1 788.185 MHz -8.03 dBm nds 26.00 dB TL 1 788.125 MHz -8.88 dBm nds 26.00 d8
T2 1 797.975 MHz -8.88 dém Q factor 80.9 T2 1 797.815 MHz -9.48 dém Q factor 81.7
aig
L i J - L i J Ll
Date: 24.0CT 2018 18:47.24 Date: 24.0CT.2018 18:47:13

TEL : 886-3-327-3456 Page Number 1 A2-5 of 33
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LTE Band 14

Lowest Channel / 5MHz / 64QAM

(=)

rum
Ref Level 30.00 dém _ Offset 10.70 d& w RBW 100 kHz
o At a0ds SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
MLl 13.87 dBm)|
789.37100 MHz|
& = ndB 26.00 dB|
i — 1 A SINABIN n 4.915000000 MH2|
Qfactor 160.6)
0d
-10
/
al \
N T Ve AN
YN
-40
50
60
GF 790.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
M1 1 789.371 MHz 13.87 dém ndB down 4.915 MH2
T1 1 788.032 MHz -12.17 dBm nds 26.00 d8
T2 1 792.948 MHz -12.35 dém Q factor 160.6
( )| ] o

Date: 24.0CT.2018 19:05.41

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

rum k2 2
Ref Level 30.00 dém Offset 10.70 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.70 db « RBW 300 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 15.01 dBm| Mi[1] 16.18 dBm|
793.50900 MHz, 794.7980 MHZ]
My
& ndB 26.00 dB| & m\(lh 26.00 dB|
o AN b\ A ABYA A 4.935000000 MHz| v 9.850000000 MHZ|
i Q factor 1 160.8 Q factor 80.7]
d i di 4
0 it \ o 7
d T 2
-10 X -10 J ‘T
204 b o N\ \
- 9 ~7< o 7 U o < S——_
i o ~ N~ joia i
-30 e 30
-40 -40
50 -50
-60 di -60
CF 793.0 MH2 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 793.509 MHz 15.01 d8ém ndB down 4,935 MH2 1 794.798 MHz 16.18 dém ndé down 9.85 MH2
T1 Y 790.562 MHz -11.25 d8m nds 26.00 d8 T1 1 787.945 MHz -9.96 dBm nds 26.00 d8
T2 1 795.498 MHz -10.71 d8m Q factor 160.8 T2 1 797.795 MHz .87 dém Q factor 80.7
L JU J L )i J I v

Date: 24.0CT.2018 19:10:33

Date: 24.0CT.2018 19:15.30

Highest Channel / 5MHz / 64QAM

ectrurm

(=)

Ref Level 30.00 dbm

Offset 10.70 db w RBW 100 k

o Att 30d8  SWT 19 s @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
[@ 1Pk Max
MiL1] 14.65 dBm|
794.98100 MHz|
& ' nds 26.00 dB|
10d e N oA A By 4.815000000 MHz|
165.0}
I
1
1
i
-40 di
-50 di
60
GF 795.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result |
M 1 794.381 MHz 14.65 dBm ndB _down 4.815 MHz
TL 1 793.052 MHz -11.51 d8m nds 26.00 d8
T2 1 797.868 MHz -11.91 dBm Q factor 165.0
i
L ) J -

Date: 24.0CT.2018 19:11.07

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG801133D

Occupied Bandwidth

Mode LTE Band 14 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.48 4.49 - - - - - -
Middle CH - - - - 4.49 4.47 9.09 9.05 - - - -
Highest CH - - - - 451 4.48 - - - - - -
Mode LTE Band 14 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - - - - - - -
Middle CH - - - - 4.55 - 9.03 - - - - -
Highest CH - - - - 4.51 - - - - - - -
TEL : 886-3-327-3456 Page Number : A2-7 of 33

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG801133D

LTE Band 14

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum -
Ref Level 30.00 dém _ Offset 10.70 db w RBW 100 khz Ref Level 30.00 cbm _ Offset 10.70 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 15.21 dbm| Mi[1] 15.46 dBm)|
- 790.44000 Mz - 790.87000 MHZ]
e bl - Occ Bw 12 4.475524476 MHz| i Occ Bw 4.485514486 MHz|
AN AT AN, - - s e,
10d ; ; 10 d H 55 v
od | od
/ \\ /
-10 10 /
\
i g e
s = v Y e A
-40 -40
50 -50
60 d -60
GF 790.5 MHz 1001 pts Span 10.0 MHz CF 790.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 790.44 MHz 15.21 d8ém M1 1 790.87 MHz 15.46 dém
T1 1 788.26224 MHz 10.42 dBm Oce Bw 4.475524476 MH2 T1 1 788.25225 MHz 9.59 dem Occ Bw 4.485514486 MH2
T2 1 792.73776 MHz 11.09 dém T2 1 792.73776 MHz 9.17 dém
( )i ] T o8 ( ) ) TIin

Date: 24.0CT.2018 18:27-11

Date: 24.0CT 2018 18.:27.23

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=)

Ref Level 30.00 dm  Offset 10.70 dB w RBW 100 kHz

=)

Ref Level 30.00 dem Offset 10.70 dB w RBW 100 kHz

o

o Att a0ds  SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@19k Max (0 17% Max
ML 15.73 dbm| Mil1] 14.48 dbm
793.89900 MHz, 9000 MHz]
M
« o ccBw 4.485514486 MHZ] &0 Oce Bw 34466 MH|
e A ANA S A LA At A S I
o v o N i \ A NN, \
o d " 0 ‘ L
/ / |
-10 -10 - T

G W\
-30 A
-40 df -40
50 -50
-60 di -60
CF 793.0 MHz 1001 pts SEBH 10.0 MHz CF 793.0 MHz 1001 E(s Sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
793.899 MHz 15.73 d8m 1 792.59 MHz 14,48 deém
T1 Y 790.76224 MHz 10.14 dBm Occ Bw 4.485514486 MHz T1 1 790.76224 MHz 9.05 dém Occ Bw 4.465534466 MHz
T2 1 795.24775 MHz 9.79 dam T2 1 795.22777 MHz 5.68 dam

( )|

Date: 24.0CT.2018 18:37.52

J T

X e

Date: 24.0CT.2018 18:37.40

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

( J1

Date: 24.0CT.2018 18:38.03

I e

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10.70 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 10.70 di w RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 15.15 dbm| [ETEY] 14.77 dBm)
e A 793.55200 Mz a5 795.09000 Mz
KL occ Bw 4.505494505 MHZ] Oce Bw 4.475524476 MHZ]
5 AL M AN AV ARy T O A T
i |
0 1 \ 0 f
Vi /
-10 df -10 df 7 X
/ \ \
-20d A oy -20 di 7
m—AR VA Y .~ RN Y (e
AW N\ NV VAN~ A/ AL e N RV, 2
30 -30
-40 di -40 di
-50 di 50 d
60 -60
GF 795.5 MHz 1001 pts Span 10.0 MHz CF 795.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 793.552 MHz 15.15 dBm ML 1 795.00 MHz 14.77 dem
TL 1 793.25225 MHz 11.24 dBm Occ Bw 4.505494508 MHz TL 1 793.25225 MHz 9.44 dBm Occ Bw 4.475524476 MHz
T2 1 797.75774 MHz 10.16 dBm T2 1 797.72777 MHz 9.33 dem
v (1T —

Date: 24.0CT.2018 18:38:15

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG801133D

LTE Band 14

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

oo (o=
rum |% ¥
Ref Level 30.00 dém  Offset 10.70 d& w RBW 300 kHz Ref Level 30.00 cbm _ Offset 10.70 dB w RBW 300 khz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @ 1Pk Max
m1[1] 17.56 dBm| Mi[1] 16.81 dBm|
M 795.3180 MHz g M 793.5590 MHz|
0 Tin 2 ~— A ocZaw - 9.090909091 MHz| &0 i X . OccBw 9.050949051 MHz|
AN AV \ A T2 Tt A A i P P Uy WALk
10ds 10ds T
/ \ \
od ¥ od b
\ \
10 - -10 -
A A \
s A N \
Lo T R
vy o AT
30 -30
-40 -40
-50 -50
60 -60
GF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
M1 1 795.318 MHz 17.56 dém M1 1 793.559 MHz 16.81 dém
T1 1 788.5045 MHz 11.19 dBm Oce Bw 9.090909091 MHz T1 1 788.4545 MHz 10.85 dBm Occ Bw 9.050949051 MH2
T2 1 797.5954 MHz 10.16 dBm T2 1 797.5155 MHz 10.59 dBm
e ——

Date: 24.0CT.2018 18:46.50

Date: 24.0CT 2018 18:47.01

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133D

LTE Band 14

Lowest Channel / 5MHz / 64QAM

rum

(=)

Ref Level 30.00 dbm

Offset 10.70 db w RBW 100 kHz

o At a0ds SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
M1[1] 13.98 dBm|
o < 791.10900 MHz,
T occ Bw 4.495504496 MHz|
10 d \‘/\ Al A e A J Vs ‘
0d ‘ §
/ \
-10 \
20d A = g
RATNEY e 73k P
30 - A
-40
50
60
GF 790.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
M1 1 791.109 MHz 13,98 dém
T1 1 788.24226 MHz 7.65 dBm Oce Bw 4.495504496 MH2
T2 1 792.73776 MHz 8,59 dBm
( JU J CHINND v

Date: 24.0CT.2018 19.05.30

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

rum

(=)

Ref Level 30.00 dbm

Offset 10.70 db w RBW 100 kHz

=)

Ref Level 30.00 dBm

Offset 10.70 db w RBW 300 kHz

jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 15.11 dBm| Mi[1] 16.09 dBm|
- < 790.98200 MHz, - 794.1190 MHz|
Occ Bw 4.54545 5 MHz| J Occ Bw 9.030969031 MHZ|
v, Nt N o, An T A | Sy
i \iafi A A 104 : Sk
\ /
o d \ 0 /
/ \ /
¢ \
-10 e -10
/ ~
e 30 S
-40 -40
50 -50
-60 di -60
CF 793.0 MH2 1001 pts SEBn 10.0 MHz CF 793.0 MHz 1001 E(s pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 790.982 MHz 15.11 d8ém 1 794.119 MHz 16.09 dém
T1 Y 790.7023 MHz 7.13 d8m Occ Bw 4.545454545 MHz T1 1 788.4845 MHz 9.53 dém Occ Bw 9.030969031 MHz
T2 1 795.24775 MHz 9.27 dem T2 1 797.5155 MHz 9.40 dam
—_—
L JU J L )i J T

Date: 24.0CT.2018 19:10:44

Date: 24.0CT.2018 19:15:19

Highest Channel / 5MHz / 64QAM

ectrurm

(=)

Ref Level 30.00 dBm
o Att 30 dB
SGL Count 100/100

Offset 10.70 db w RBW 100 k
SWT 18 ps @ VBW 300 kHz

Mode Auto FFT

(@ 17k Max

20

mi[1] 13.82 dbm|
796.70900 MHz

10 d

Oc A«@w 4.505494505 MHz|

AN A an

0 d

-10 df

-20

A,

VAN

"\ o
-30 3

CF 795.5 MHz

1001 pts Span 10.0 MHz

Marker

X-value | Y-value |__Function Function Result |

Type | Ref | Tre |
M 1

796.709 MHz
793.24226 MHz
797.74775 MHz

13.82 dBm
9.18 dém
8.71 dém

Occ Bw 4.505494505 MHz

Date: 24.0CT.2018 19:10:55

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133D

Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge /1RB

Highest Band Edge / 1 RB

i I Ug um I 2
Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck 3 T Limit fheck
20 dbife—_$PURIOUS LINE ABS PA 20 abife i‘l—'llkl()\ls INE_ABS l
10 dBr 10d
f
-10 d8m 1 -10 dB ’i l
-20 dem 20 B ,
e /1 - [
SPURIOUS_LINE_ABS_ / \ SPURIOUS_LINE_ABS_ H / \
-40 dém J fr -40 dBm A 5
o B S W [y J )
-60 dBm 60 dB | L’\u
e ™ | y
Start 758.0 MHz 5005 pts Stop 805.0 MHz || ['Start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Range low | _RangeUp | RBW | Frequency |__PoweraAbs | ALimit Range Low Range Up | RBW | Froquenc | Powerabs | ALimit
758.000 MHz 769.000 MHz 100,000 kHz 758.85165 MHz ~50.15 dBm -15.15 dB 758.000 MHZ 769.000 MHz 100,000 Kifz e G TTE 50,11 dbm 15.1108
769.000 MHz 775.000 MHz 6.250 kHz 771,43057 MHz -61.30 dBm -48.30 dB 760,000 MHz 775.000 MHz 6.250 kHz 774.06194 MHz TR R
Z75.000 Wiz ZERB.00D Miiz 100.000 kHz 787,99351 MHz -17.73 dBm -4.73 d8 775.000 MHz 788.000 MHz 100.000 kHz 784.25325 MHz -50.10 dBm -37.10 dB
788.000 MHz 799.000 MHz 100,000 kHz 788.35714 MHz 20.95 dBm -9.05 dB 788,000 MHz 790 DM | 100 000 ki 707 E5IBE Mits L7t den TS
799.000 MHz 805,000 MHz 6.250 kHz 802.07193 MHz -61.26 dBm -26.26 dB 799.000 MH2 505,000 MHz & 550 Kz 50D, 60610 Mz e b S T e
m Y

Date: 24,0CT.2018 18:34:27

( )|

Date: 24 OCT.2018 18:45:19

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24,0CT.2018 18:29:26

] o
e m Sp um
Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 Evgpwr
Limit ¢heck PABS | Limit ¢heck PABS
20 dbifie_$PURIOUS LINE ABS PAES 20 bl l'mlkl(ms INE_ABS PABS
10 dB 10d
p— RS W
ods [ -
-10 dBm k -10d&
20 dBm k\ -20 dB I
o 2 4 J
SPURIOUS_LINE_ABS_ / ‘\.1\ | SPURIOUS_LINE_ABS_ /'\...w/"
-40 dBf -40 di
o
i L =
-60 dB e 60 d
e ] st
Start 758.0 MHz 5005 pts Stop 805.0 MHz | |['start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
158,000 Wit 269000 bz 100000 k2 16400705 Wi -50.11 dBm -15.11 d8 758.000 MHz 769,000 MHz 100.000 kHz 765.31318 MHz -50.13 dBm -15.13 d8
709000 Mite £151000 Mz 6250 kHz 773.03696 MHz -61.57 dbm -48.57 dB 769.000 MHz 775.000 MHz 6.250 kHz 774.06194 MHz -61.32 dBm -48.32 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -23.80 dBm -10.80 d 775.000 MHz 788,000 MHz 100,000 kHz 767.99351 MHz 36,60 dBim ~29.60 0B
788.000 MHz 799.000 MHz 100.000 kHz 790.73077 MHz 6.45 dBm -23.55 dB 788,000 MHz 700.000 MHz | 100.000 kHz 705 74176 MHz R RIS T
Teouc LR a0 6.250 kHz 799.11088 MHz -52.74 dBm -17.74 d8 799.000 MHz 805.000 MHz 6.250 kHz 799.06294 MHz -41.79 dBm -6.79 d@
- v
« ) ) ] (11

Date: 24.0CT.2018 18:40:18

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133D

LTE Band 14/

5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

p m ué: Spectrum I
Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck ‘ Limit ¢heck PABS
20 dbife—_$PURIOUS LINE ABS 20 dbine i-pnmons INE_ABS PABS
10 dBr ‘ 10d
vk v |
-10 d8m ! -10 dB f
-20 d8m ‘ 20de
e i | i I
SPURIOUS_LINE_ABS_ fl \ [ SPURIOUS_ LINE_ABS_ ﬂ { \
-40 dm -40 dBm 4 L/
e LML s Wl J \
-60 dBm 1 e
Start 758.0 MHz 5005 pts Stop 805.0 MHz | ||['start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 765.35714 MHz -50.17 dém ~15.17 38 ||| 758000 Mz 760.000 Mz 100,000 KI5z 55064066 T 50,15 B AT
769.000 MHz 775,000 MHz 6.250 kHz 771,20879 MHz -61.48 dBm -48.48 dB 769,000 MHz 776000 MHz & 550 kHz s RO e To e TR
15,000 bitiz ZERB.00D Miiz 100.000 kHz 787.99351 MHz -19.53 dBm -6.53 dB 775.000 MHz 788.000 MHz 100.000 kHz 780.95455 MHz -50.12 dam -37.12 d8
788.000 MHz 799.000 MHz 100.000 kHz 788.30220 MHz 19.31 dBm -10.69 dB 286 000 Mz TR R e T I TR TS
TIV:000 12 S5 000 M g.250 ¥Hz 801.25674 MHz -61.38 dBm -26.38 dB 799.000 MHz 805,000 MHz 6.250 kHz 799.17083 MHz | -57.75 dBm -22.75 dB
w Y

J

Date: 24,0CT.2018 18:32:47

)| i

Date: 24 OCT.2018 18:43:38

J

L

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

Date: 24,0CT.2018 18:31:07

pectrum @ | Spectrum I
Ref Level 30.00 dBm  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 Evgpwr
Limit ¢heck PABS ‘ Limit ¢heck PABS
20 dhife—$RURIOUS LINE ABS PABS 20 dbife 1‘p|mmns INE_ABS PABS
10 dBi 10 dBr
0ds 0d
-10 dBm -10 de
20 dem ‘ 20 dB
N N e ]
SPURIOUS_LINE_ABS_ \ [ SPURIOUS_LINE_ABS_ ‘/”’“
B / ol = oy
soso ) M
Eodi { 0 —| \
e b P ror———
Start 758.0 MHz 5005 pts Stop 805.0 MHz | ||['start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 761,59890 MHz -50.15 dBm -15.15 dB 758.000 MHz 769,000 MHz 100.000 kHz 765,84066 MHz -50.12 dBm -15.12 dB
769.000 MHz 775.000 MHz 6.250 kHz 771,22078 MHz -61.35 dBm -48.35 dB 769,000 MHz 775.000 MHz 6.250 kHz 772.06593 MHz -61.11 dBm -48.11 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -25.01 dBm -12.01 dB 775.000 MHz 788.000 MHz | 100.000 kHz 787.98052 MHz -39.75 dBm -26.75 dB
788.000 MHz 799.000 MHz 100.000 kHz 791.48901 MHz 5.33 dBm -24.67 dB 788.000 MHz 700,000 MHz | 100.000 kHz 793,95055 MHz .53 dBm —24.47 dB
799.000 MHz 805,000 MHz 6.250 kHz 799,02697 MHz -55.41 dBm -20.41 dB 759.000 MHz 805.000 MHz 6.250 k2 769.06294 MH2 41 &1 dhrh S ELdE
Dyl ) i
L J [l [ 'I J mm__

Date: 24.0CT.2018 18:41:58

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133D

LTE Band 14/

5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

p m ué: Spectrum I
Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck ‘ Limit ¢heck PABS
20 dbife—_$PURIOUS LINE ABS 20 dbine i'PIIRI()llS INE_ABS PABS
10 der | 10d
v e f
-10 dBm ] -10 de {J
-20 dém ‘ 208 l
- | | o l
SPURIOUS_LINE_ABS / \“ [ SPURIOUS_ LINE_ABS_ ﬂ ‘/ \
40 dBm -40 dem i
¥ AL DA s l J i
-60 dBm = -60 dB T
Start 758.0 MHz 5005 pts Stop 805.0 MHz | |['start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 764.70879 MHz ~50.10 dém ~15.10 8 | |[— %6.000 Mz 769,000 MHz 100,000 KI5z 565 0001 TIE 50,07 B ST
769.000 MHz 775,000 MHz 6.250 kHz 77078322 MHz -61.38 dBm -48.38 dB 769,000 MHz 775.000 MHz & 550 kHz T T TR
Jr8.0oo Ml 780,000 Mh2 100,900 kisz 767,99351 MHz -21.28 dBm -8.28 dB 775.000 MHz 7688.000 MHz 100.000 kHz 783.40909 MHz -50.08 dem -37.08 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.31319 MHz 19.03 dBm -10.97 d8 286 000 Mz TR R e T T TETE TS
TIV:000 12 S5 000 M g.250 ¥Hz 901.41259 MHz -61.22 dBm -26.22 dB 799.000 MHz 805,000 MHz 6.250 kHz 799.54246 MHz | -55.47 dBm -20.47 dB
g v

J

Date: 24,0CT.2018 19:09:02

)| i

Date: 24 OCT.2018 19:14:28

J

L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24,0CT.2018 19:07:21

pectrum @ | Spectrum I
Ref Level 30.00 dBm  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 Evgpwr
Limit ¢heck PABS ‘ Limit Tmck PABS
20 ‘b;llue BPURIOUS ) INE_ABS PABS 20 th'IF! SPURIOUS _LINE_ABS PABS
10 de 10 der
0de ] 0 di s e
-10 dBm 1[ -10 de;
-20 dem ‘ 20 dB
N 4 L | e f
SPURIOUS_LINE_ABS_ [ SPURIOUS._LINE_ABS_
o // Hod /
668 .
iy i
60 d8 ] ‘60
L it o m———)
Start 758.0 MHz 5005 pts Stop 805.0 MHz | |(['Start 758.0 MRz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs | ALimit
758.000 MHz | 769.000 MHz 100,000 kHz 768.02747 MHz ~50.05 dBm -15.05 dB 758.000 MHz | 769,000 MHz 100.000 khiz 766.07253 MHz ~50.06 dém ~15.06 d&
769.000 MHz | 775.000 MHz 6.250 kHz 769.04496 MHz -61.20 dBm -48.29 dB 769.000 MHz | 775.000 MHz 5.250 kHz 772.11988 MHz -61.30 dBm -48.30 dB
775,000 MHz 760.000 M2 100.000 kisz 787.99351 MHz -25.72 dBm -12.72 d8 775.000 MHz 788.000 MHz | 100.000 kHz 787.99351 MHz -42.67 dém -29.67 dB
763.000 MHz | 799.000 Mhz 100,000 kHz 290.22527 Mk 4.75 dBm -25.25 d3 788.000 MHz | 799.000 MHz | 100.000 kHz 793.78571 MHz 4.82 dBm -25.18 dB
799.000 MHz 805.000 MHz 6.250 kHz 799,06893 MHz -57.14 dBm -22.14 dB 799.000 MHz 805.000 MHz 6.250 kHz 799.02098 MHz ~42.61 dBm 761dB
Dyl ) i
L J [l [ 'I ] mm__

Date: 24.0CT.2018 19:12:47

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG801133D

LTE Band 14 / 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum lg’ Spectrum I 'Jé'
Ref Level 30.00 dBm  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck p,\t__\ Limit jhuck PABS
20 qhine $PURIOUS LINE_ABS PABS " 20 db'H,'lH SPURIOUS _LINE_ABS PABS
10 dBm l 10d
|
-10 dBm ’\ -10 d& i \
-20 dém 20ds \
] n i
SPURIOUS_LINE_ABS_ H \ SPURIOUS_LINE_ABS_ ’ / \
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __PoweraAbs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 766.69780 MHz -50.09 dBm -15.09 d& 758.000 MHz 769.000 MHz 100.000 kHz 759.86264 MHz -50.08 dBm -15.08 dB
769.000 MHz 775.000 MHz 6.250 kHz 774.55345 MHz -61.23 dém -43.23 d& 769.000 MHz 775.000 MHz 6.250 kHz 760.75225 MHz 61.28 dbm Z48.28 db
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -31.47 dém -18.47 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -48.14 dBm -35.14 dB
768.000 MHz 799.000 MH2 100.000 kHz 788.62088 MHz 21.31 dBm -8.69 dB 788.000 MHz 709.000 MHz | 100.000 kHz 797.40110 MHz 21.26 dém -8.74 dB
799.000 MHz 80S.000 MHz 6.250 kHz 801.71828 MHz -61.25 dém -26.25 dB 799.000 MHz 805.000 MHz 6.250 kHz 799.02098 MHz -56.73 dBm -21.73 dB
~
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758.000 MHz 769.000 MHz | 100.000 kHz 762.37912 MHz -50.09 dBm -15.09 dB |
769.000 MHz | 775.000 MHz | 6.250 kHz 770.56144 MHz -61.16 dBm -48.16 dB |
775.000 MHz | 788,000 MHz | 100.000 kHz 787.98052 MHz -27.73 dBm -14.73 dB
788.000 MHz | 799.000 MHz 100.000 kHz | 790.63187 MHz 3.79 dBm -26.21 dB
799,000 MHz 805.000 MHz | 6.250 kHz 799.11089 MHz -47.20 dBm -12,20 dB
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LTE Band 14 / 10MHz / 16QAM
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Rangelow | RangeUp | RBW | Frequency |___Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __PoweraAbs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 765.69780 MHz -50.02 dBm -15.02 d& 758.000 MHz 769.000 MHz 100.000 kHz 766.24725 MHz -50.08 dBm -15.08 dB
769.000 MHz 775.000 MHz 6.250 kHz 770.03996 MHz -61.13 dém -43.13 d& 769.000 MHz 775.000 MHz 6.250 kHz 773.33067 MHz 61.95 dbm Z48.95 db
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -32.67 dém -19.67 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -48.72 dBm -35.72 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.56593 MHz 19.81 dBm -10.19 d8 788.000 MHz 709.000 MHz | 100,000 kHz 707.37912 MHz 19.84 dBm 210.16 dB
799.000 MHz 80S.000 MHz 6.250 kHz 804.38561 MHz -61.268 dBm -26.28 d 799.000 MHz 805.000 MHz 6.250 kHz 799.00899 MHz -57.53 dBm -22.53 dB
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758.000 MHz 769.000 MHz | 100.000 kHz 764.28022 MHz -50.08 dBm -15.08 dB |
769.000 MHz | 775.000 MHz | 6.250 kHz 774.61938 MHz -61.47 dBm -48.47 dB |
775.000 MHz | 788,000 MHz | 100.000 kHz 787.96753 MHz -28.62 dBm -15.62 dB
788.000 MHz | 799.000 MHz 100.000 kHz | 791.29121 MHz 2.98 dBm -27.02 dg
799,000 MHz 805.000 MHz | 6.250 kHz 799.38062 MHz -47.19 dBm -12,19 dB
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__Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 764.45604 MHz -50.10 dBm -15.10 d& 758.000 MHz 769.000 MHz 100.000 kHz 768.21429 MHz -50.09 dém -15.09 d&
769.000 MHz 775.000 MHz 6.250 kHz 771.07093 MHz -61.44 dém -43.44 d8 769.000 MHz 775.000 MHz 6.250 kHz 770.39361 MHz 261.16 dbm Z48.16 db
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -35.95 dém -22.95 di 775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -49.63 dBm -36.63 dB
768.000 MHz 799.000 MH2 100.000 kHz 788.56593 MHz 18.96 dBm -11.04.d8 788.000 MHz 709.000 MHz | 100.000 kHz 797.37912 MHz 19.09 dém -10.91 dB
799.000 MHz 80S.000 MHz 6.250 kHz 801.56244 MHz -61.21 dém -26.21 d8 799.000 MHz 805.000 MHz 6.250 kHz 799.12887 MHz -57.75 dBm -22.75 dB
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758.000 MHz 769.000 MHz | 100.000 kHz 765.41209 MHz -50.11 dBm -15.11dB |
769.000 MHz | 775.000 MHz | 6.250 kHz 774.38561 MHz -61.31 dBm -48.31 dB |
775.000 MHz | 788,000 MHz | 100.000 kHz 787.99351 MHz -29.94 dBm -16.94 dB
788.000 MHz | 799.000 MHz 100.000 kHz | 792.32418 MHz 2.18 dBm -27.82 dg
799,000 MHz 805.000 MHz | 6.250 kHz 799.23077 MHz -48.14 dBm -13.14 dB
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